
34

52

5356

57

61

62

63

64
65

58

58

59

60

55

54

66

SEE FIGURE B 
Voir la figure B 
Vea la figura B

3332

31

30
9

10

10

12
11

11

26

25

25

25

25

25

24

24

24

24

24

24

29

28

18

51

17
16

15

19

14

6

20
21

20
21

22

23

46
45444

43

5 4
1

5 4

5 4

3

1

2

6
7

8

7
6

9
10

10

11

11 12

13

13

50

48

47 48

49

50

27

7
6

22

7
6

35

36
37

38

39 40 41
42

20

21
22

22

FIGURE A
(FIGURE A, FIGURA A)

2

GP80145SW



FIGURE A

	 1	 079027009001	 Bolt (M8 x 85 mm, Hex Hd.).......................................... 2
	 2	 079027009002	 Belt Guard..................................................................... 1
	 3	 079027009003	 Bolt (11 mm x 87 mm)................................................... 1
	 4	 079027009004	 Washer (15.8 mm x 8.5 mm x 1t).................................. 4
	 5	 079027009005	 Hex Nut (M8)................................................................. 3
	 6	 079027009006	 Bolt (M6 x 20 mm, Flange Hex Hd.).............................. 6
	 7	 079027009007	 Rubber Foot.................................................................. 4
	 8	 079027009008	 Frame............................................................................ 1
	 9	 079027009009	 Bolt (M6 x 8 mm)........................................................... 2
	 10	 079027009010	 Spring Washer............................................................... 4
	 11	 079027009011	 Washer (11 mm x 6.4 mm x 1.6t).................................. 4
	 12	 079027009012	 Bolt (M6 x 38 mm)......................................................... 2
	 13	 079027009013	 Handle Assembly.......................................................... 2
	 14	 079027009015	 Panel Gauge.................................................................. 1
	 15	 079027009016	 Input Manifold............................................................... 1
	 16	 079027009018	 Female Coupler............................................................. 2
	 17	 079027009019	 Gauge............................................................................ 2
	 18	 079027009017	 Regulator Knob............................................................. 1
	 19	 079027009020	 Bolt (M5 x 12 mm)......................................................... 4
	 20 	 079027009021	 Hex Nut (M8)................................................................. 8
	 21	 079027009022	 Washer (36 mm x 8.4 mm x 3.8t).................................. 8
	 22	 079027009023	 Bolt (M8 x 40 mm, Flange Hex Hd.).............................. 8
	 23	 079027009702	 Pump Assembly............................................................ 1
	 24 	 079027009024	 Bolt (M10 x 25 mm, Flange Hex Hd.)............................ 7
	 25	 079027009025	 Hex Nut (M10)............................................................... 5
	 26	 079027009026	 Drain Valve.................................................................... 1
	 27	 079027009027	 Exhaust Tube Assembly................................................ 1
	 28	 079027009028	 Elbow (3/8 in.)............................................................... 1
	 29	 079027009029	 Valve.............................................................................. 1
	 30	 079027009030	 Gauge Panel Hose........................................................ 1
	 31	 079027009031	 Pressure Unloader........................................................ 1
	 32	 079027009033	 Throttle.......................................................................... 1
	 33	 079027009034	 Elbow (1/2 in.)............................................................... 1
	 34	 079027009035	 Air Tank......................................................................... 1
	 35	 0309591097	 Engine........................................................................... 1

	KEY	 PART
	 NO.	 NUMBER	 DESCRIPTION	      QTY

	KEY	 PART
	 NO.	 NUMBER	  DESCRIPTION	 QTY

	 36	 079027009036	 Spacer........................................................................... 1
	 37 	 079027009037	 Screw (M6 x 12 mm)..................................................... 1
	 38	 079027009038	 Engine Pulley................................................................. 1
	 39	 079027009039	 Key (4.75 mm x 5 mm x 3 mm)..................................... 1
	 40	 079027009040	 Spacer........................................................................... 1
	 41	 079027009041	 Washer (25 mm x 8.4 mm x 3t)..................................... 1
	 42	 079027009042	 Bolt (5/16 in. x 1 in., Hex Hd.)....................................... 1
	 43	 079027009043	 Belt................................................................................ 1
	 44	 079027009044	 Frame............................................................................ 1
	 45	 079027009045	 Washer (13.2 mm x 8.4 mm x 2.5t)............................... 1
	 46	 079027009046	 Cap Screw.................................................................... 1
	 47	 079027009047	 Wheel............................................................................ 1
	 48	 079027009048	 Hitch Pin........................................................................ 2
	 49	 079027009049	 Axle............................................................................... 1
	 50	 079027009050	 Bolt (M12 x 16 mm, Hex Hd.)........................................ 2
	 51	 079027009701	 Regulator Assembly (Inc. Key Nos. 15-18)................... 1
	 52	 079027009905	 Tank Logo Label (Ridgid).............................................. 1
	 53 	 079027009901	 Warning Label (Compressor)........................................ 1
	 54	 079027009904	 Data Label (Tank)........................................................... 1
	 55	 079027005907	 Tank Drain Label........................................................... 1
	 56	 079027009907	 Mobile Air Label............................................................ 1
	 57	 079027009910	 Oil Hang Tag (Compressor)........................................... 1
	 58	 079027009902	 Hot Surface Label......................................................... 2
	 59	 079027009908	 Regulator Label............................................................. 1
	 60	 079027009911	 Logo Label (Subaru)...................................................... 1
	 61	 079027009913	 Logo Label (Ridgid)....................................................... 1
	 62	 079027009914	 Quick Start Label.......................................................... 1
	 63	 079027009909	 On/Off Label.................................................................. 1
	 64	 079027009912	 Lubricant Label (Engine)............................................... 1
	 65	 079027009906	 Combustion Label......................................................... 1
	 66	 079027009921	 EMC Label.................................................................... 1

		  Not Shown:
		  988000119	 Operator's Manual (987132001)................................... 1
		  4-19-13 
		  (Rev:03)

3

GP80145SW



59

16

22

23
25

26
27

7

3

4
5

6

14

1312

11

10

9

10

9
28
29

30

31

SEE KEY 58
Voir le no. de réf 58
Vea el núm. ref. 58

SEE KEY 58
Voir le no. de réf 58
Vea el núm. ref. 58

SEE KEY 58
Voir le no. de réf 58
Vea el núm. ref. 58

34

35

36

37

39
38 41

40 42

43

45

46
48

49
50

51

52
53

47

33

57
56

55

54

58

32

15

8

44

19

24

20
21

21

17

18

1

2

Uno Pump Assembly

Only for use with serial numbers GJ1301 00000 - GJ1301 05423.
Utiliser seulement avec les numéros de série GJ1301 00000 - GJ1301 05423.
Para ser usado exclusivamente con los números de serie GJ1301 00000 - GJ1301 05423.

FIGURE B
(FIGURE B, FIGURA B)

6

GP80145SW



FIGURE B

	 1	 079027009053	 Bolt (M8 x 80 mm)......................................................... 6
	 2	 079027009054	 Spring Washer............................................................... 6
	 3	 079027009055	 Cylinder Head............................................................... 1
	 4	 079027009056	 Air Filter Assembly........................................................ 1
	 5	 079027009058	 Washer (13 mm x 8.5 mm x 1.3t).................................. 2
	 6	 079027009057	 Bolt (M8 x 25 mm)......................................................... 2
	 7	 079027009059	 Exhaust Elbow.............................................................. 1
	 8	 079027009060	 Head Gasket................................................................. 1
	 9	 079027009061	 Bolt (M4 x 10 mm)......................................................... 8
	 10	 079027009062	 Spring Washer............................................................... 8
	 11	 079027009063	 Valve Guard................................................................... 2
	 12	 079027009064	 Reed Valve (Intake)........................................................ 2
	 13	 079027009065	 Valve Plate..................................................................... 1
	 14	 079027009066	 Reed Valve (Bottom)..................................................... 2
	 15	 079027009067	 Gasket........................................................................... 1
	 16	 079027009068	 Piston Ring Set (Inc. Key Nos. 17-18)........................... 2
	 17	 079027009069	 Compression Ring........................................................ 4
	 18	 079027009070	 Oil Ring.......................................................................... 2
	 19	 079027009071	 Piston............................................................................ 2
	 20 	 079027009072	 Piston Pin...................................................................... 2
	 21	 079027009073	 Piston Pin Clip............................................................... 4
	 22	 079027009074	 Bolt (M8 x 35 mm)......................................................... 4
	 23	 079027009075	 Spring Washer............................................................... 4
	 24 	 079027009076	 Connecting Rod............................................................ 2
	 25	 079027009077	 Splasher........................................................................ 2
	 26	 079027009078	 Spring Washer............................................................... 2
	 27	 079027009079	 Screw (M4 x 8 mm)....................................................... 2
	 28	 079027009080	 Angle Nut...................................................................... 6
	 29	 079027009081	 Spring Washer............................................................... 6
	 30	 079027009082	 Stud............................................................................... 6

	 31	 079027009083	 Cylinder......................................................................... 1
	 32	 079027009084	 Gasket........................................................................... 1
	 33	 079027009085	 Breather Assembly........................................................ 1
	 34	 079027009090	 Bearing Cover Gasket................................................... 1
	 35	 079027009091	 Bearing Cover............................................................... 1
	 36	 079027009092	 Spring Washer............................................................... 4
	 37 	 079027009093	 Bolt (M6 x 20 mm)......................................................... 4
	 38	 079027009094	 Oil Leveler..................................................................... 1
	 39	 079027009095	 Washer (25.5 mm x 19.5 mm x 2.5t)............................. 1
	 40	 079027009096	 Elbow............................................................................ 1
	 41	 079027009097	 Oil Drain Plug................................................................ 1
	 42	 079027009098	 Crankcase..................................................................... 1
	 43	 079027009099	 Washer (24 mm x 15 mm x 2t)...................................... 1
	 44	 079027009100	 Oil Filling Plug............................................................... 1
	 45	 079027009101	 Bearing.......................................................................... 1
	 46	 079027009102	 Crankshaft..................................................................... 1
	 47	 079027009103	 Woodruff Key................................................................ 1
	 48	 079027009104	 Bearing.......................................................................... 1
	 49	 079027009105	 Bearing Seat Gasket..................................................... 1
	 50	 079027009106	 Oil Seal.......................................................................... 1
	 51	 079027009107	 Bearing Seat................................................................. 1
	 52	 079027009108	 Spring Washer............................................................... 4
	 53	 079027009109	 Bolt (M8 x 25 mm)......................................................... 4
	 54	 079027009110	 Pulley............................................................................. 1
	 55	 079027009111	 Pulley Washer............................................................... 1
	 56	 079027009112	 Spring Washer............................................................... 1
	 57	 079027009113	 Bolt (M8 x 35 mm)......................................................... 1
	 58	 079027009114	 Gasket Assembly (Inc. Key Nos. 8, 15 and 32)............. 1
	 59	 079027009115	 Piston Assembly (Inc. Key Nos. 16-27)......................... 1

	KEY	 PART
	 NO.	 NUMBER	 DESCRIPTION	 QTY

	KEY	 PART
	 NO.	 NUMBER	  DESCRIPTION	 QTY

7

GP80145SW



FIGURE C
(FIGURE C, FIGURA C)

See Key 71
Voir le no. de réf 71
Vea el núm. ref. 71

See Key 71
Voir le no. de réf 71
Vea el núm. ref. 71

17

18

19

22

20

28

29

31

32

33

34

47

48
49

51 52

53

54
55

56

57

58

59

61

62
63

64

65

66
67

60

50

46

45

35

36

37
38

39 42

41
40

20

21

5

4

1 2
3

44

43

27
25

23

24

26

68

69

71
70

14

15
16

See Key 71
Voir le no. de réf 71
Vea el núm. ref. 71

9

10

11

12

13

30

Alton Pump Assembly

8

6
7

Only for use with serial numbers GJ1301 05424 and up.
Utiliser seulement avec les numéros de série GJ1301 05424 et plus.
Para ser usado exclusivamente con los números de serie GJ1301 05424 y superiores.

10

GP80145SW



FIGURE C

	 1	 079027009118	 Bolt (M8 x 80 mm)......................................................... 6
	 2	 079027009119	 Spring Washer............................................................... 6
	 3	 079027009120	 Washer.......................................................................... 6
	 4	 079027009124	 Exhaust Elbow.............................................................. 1
	 5	 079027009123	 Cylinder Head............................................................... 1
	 6	 079027009187	 Air Element.................................................................... 1
	 7	 079027009121	 Air Filter Assembly........................................................ 1
	 8	 079027009122	 Cap Screw (M6, Soc. Hd.)............................................ 2
	 9	 079027009126	 Screw (M4 x 10 mm)..................................................... 4
	 10	 079027009127	 Spring Washer............................................................... 4
	 11	 079027009128	 Valve Guard................................................................... 2
	 12	 079027009129	 Reed Valve (Intake)........................................................ 2
	 13	 079027009130	 Valve Seat..................................................................... 1
	 14	 079027009131	 Valve Plate..................................................................... 2
	 15	 079027009132	 Spring Washer............................................................... 4
	 16	 079027009133	 Screw............................................................................ 4
	 17	 079027009135	 Piston Ring.................................................................... 2
	 18	 079027009136	 Piston Ring.................................................................... 2
	 19	 079027009137	 Oil Ring.......................................................................... 2
	 20	 079027009140	 Piston Pin Clip............................................................... 4
	 21	 079027009139	 Piston Pin...................................................................... 2
	 22	 079027009138	 Piston............................................................................ 2
	 23	 079027009142	 Connecting Rod............................................................ 2
	 24	 079027009143	 Six Angle Nut................................................................ 4
	 25	 079027009144	 Spring Washer............................................................... 4
	 26	 079027009145	 Bolt (Special)................................................................. 4
	 27	 079027009141	 Connecting Rod Assembly........................................... 2
	 28	 079027009146	 Splasher........................................................................ 2
	 29	 079027009147	 Spring Washer............................................................... 2
	 30	 079027009148	 Screw............................................................................ 2
	 31	 079027009152	 Cylinder......................................................................... 1
	 32	 079027009149	 Hex Nut......................................................................... 6
	 33	 079027009150	 Spring Washer............................................................... 6
	 34	 079027009151	 Stud............................................................................... 6
	 35	 079027009154	 Breather Assembly........................................................ 1
	 36	 079027009155	 Breather........................................................................ 1

	 37	 079027009156	 Washer.......................................................................... 1
	 38	 079027009157	 Steel Ball....................................................................... 1
	 39	 079027009158	 Breather Rod................................................................. 1
	 40	 079027009162	 Bolt................................................................................ 4
	 41	 079027009163	 Spring Washer............................................................... 4
	 42	 079027009161	 Bearing Cover............................................................... 1
	 43	 079027009160	 Wire Mesh..................................................................... 1
	 44	 079027009159	 Washer.......................................................................... 1
	 45	 079027009188	 Filter Screen.................................................................. 1
	 46	 079027009164	 Oil Block........................................................................ 1
	 47	 079027009165	 Washer.......................................................................... 1
	 48	 079027009166	 Oil Leveler..................................................................... 1
	 49	 079027009167	 Washer (OD25.5 x ID19.5 x 1.5t)................................... 1
	 50	 079027009168	 Oil Drain Plug................................................................ 1
	 51	 079027009169	 Elbow............................................................................ 1
	 52	 079027009170	 Crankcase..................................................................... 1
	 53	 079027009171	 Washer (OD24 x ID15 x 2t)............................................ 1
	 54	 079027009172	 Oil Filling Plug............................................................... 1
	 55	 079027009173	 Ball Bearing................................................................... 1
	 56	 079027009174	 Crankshaft..................................................................... 1
	 57	 079027009175	 Woodruff Key................................................................ 1
	 58	 079027009176	 Ball Bearing................................................................... 1
	 59	 079027009177	 Bearing Seat Gasket..................................................... 1
	 60	 079027009178	 Oil Seal.......................................................................... 1
	 61	 079027009179	 Bearing Seat................................................................. 1
	 62	 079027009180	 Spring Washer............................................................... 4
	 63	 079027009181	 Bolt................................................................................ 4
	 64	 079027009182	 Pulley............................................................................. 1
	 65	 079027009183	 Washer.......................................................................... 1
	 66	 079027009184	 Spring Washer............................................................... 1
	 67	 079027009185	 Bolt................................................................................ 1
	 68	 079027009125	 Cylinder Head Gasket................................................... 1
	 69	 079027009134	 Gasket........................................................................... 1
	 70	 079027009153	 Cylinder Gasket............................................................. 1
	 71	 079027009186	 Gasket Assembly.......................................................... 1

	KEY	 PART
	 NO.	 NUMBER	 DESCRIPTION	 QTY

	KEY	 PART
	 NO.	 NUMBER	  DESCRIPTION	 QTY

11

GP80145SW




